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This test report is invalid without the seal,
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This test report is invalid without the signatures of the related persons.
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This test report is invalid if erased altered or cop1ed partially.
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Any doubt should inform us within 15 workdays after receiving the test report.
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The commissioned testing samples and commission information are provided by
the applicant. The results shown in the test report refer only to the sample(s) tested
unless  otherwise stated. Identifying authenticity jof the supplied samples and
information is out of our responsibility.
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The legal responsibility of this test report is charged with Techmcal Supervision
and Research Center of the Building Materials Industry.
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This test report is printed on anti- counterfeltlng paper. Its copy should have gr1d
shading.
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The two-dimension code on the first page and the last page of this report is the _

. antl—counterfeltlng two- d1mens1on code.
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Mtk (Address): JbE T RAPEIX A ER B S0

No:.1 Guanihuang Dongli, Chaoyang District, Beijing 100024, P.R.C

2% (Post code): 100024
1S (Tel): (010D 51164723 51164716+ 51164718

G F (Fax): 1(010) 151164724, 51164716
M BT (Tel): (010D 51164716
W4k (Web): www.dmtc.org.en

T IRA (B-mail):  dmtc2007@163.com
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